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1. General Information

1.1 Administrative Information

Manufacturer:

Manufacturer's Address:

Manufacturer's Representative:

Equipment Under Test (E.U.T):

Equipment Model No.:

Equipment Serial No.:

Date of Receipt of E.U.T:

Start of Test:

End of Test:

Test Laboratory Location:

Test Specifications:
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GoNet Systems Ltd

34 HaBarzel St., Tel-Aviv, 69710,
Israel

Tel: +972-3-633-8634
Fax: +972-3-649-3866

Sharon Ashkenazi

WiFi Outdoor Access Point

MBW-3100F

MLMU1000802

13.11.2011

13.11.2011

24.11.2011

I.T.L (Product Testing) Ltd.
Kfar Bin Nun,
ISRAEL 99780

FCC Part 15 Section 15.247
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1.2 List of Accreditations

The EMC laboratory of I.T.L. is accredited by the following bodies:

1. The American Association for Laboratory Accreditation (A2LA)
(U.S.A)), Certificate No. 1152.01.

2. The Federal Communications Commission (FCC) (U.S.A.),
Registration No. 90715.

3. The Israel Ministry of the Environment (Israel),
Registration No. 1104/01.

4. The Voluntary Control Council for Interference by Information
Technology Equipment (VCCI) (Japan),
Registration Numbers: C-1350, R-1285.

5. Industry Canada (Canada), IC File No.: 46405-4025;
Site No. IC 4025B-1.

6. TUV Product Services, England, ASLLAS No. 97201.

I.T.L. Product Testing Ltd. is accredited by the American Association for Laboratory Accreditation
(A2LA) and the results shown in this test report have been determined in accordance with I.T.L.'s
terms of accreditation unless stated otherwise in the report.
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1.3 Product Description

The MBW-3100 is designed to be an outdoor Wireless LAN Access Point (AP)
to be installed in public wireless LAN hot spots / hot zones. A user in the
vicinity of the AP, that has a laptop / PDA or cell phone with a wireless LAN
NIC (Network Interface Card) can associate with the AP and be connected to the
Internet.

Access

A Paoint
Rem ote ceess Foints Controller

A::Enﬂts/”@;f L

L=

In a public WLAN (wireless LAN) installation, the MBW-3100s will be
installed by large service providers or cellular operators in areas where there will
be a demand for this service, such as train stations, airports, convention centers
and business areas. Another option is that the MBW-3100 will be installed in a
campus (such as a university or hospital) by the "owner" of the campus.

The MBW-3100 will typically be installed either outdoors to provide outdoor
coverage of Campuses or city neighborhoods, or in large indoor locations such
as train stations, airports etc. In outdoor installations the MBW-3100 will
typically be mounted either on a pole or on an outside wall of a building. In
indoor installation, the MBW-3100 will typically be mounted on wall.

The 5GHz interface allows some of the MBW-3100’s to be installed without
cable connection to the Internet. The units that are installed in vicinity form link
between each other c\and can transfer data to the nearest Internet connection.

1.4 Test Methodology

Conducted and radiated testing was performed according to the procedures in
ANSI C63.4: 2003. Radiated testing was performed at an antenna to EUT
distance of 3 meters.
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1.5 Test Facility

The radiated emissions tests were performed at I.T.L.’s testing facility at Kfar
Bin-Nun, Israel. This site is a FCC listed test laboratory (FCC Registration
No. 90715, date of listing September 03, 2009).

I.T.L.’s EMC Laboratory is also accredited by A2LA, certificate No. 1152.01.

1.6 Measurement Uncertainty

Conducted Emission
Conducted Emission (CISPR 11, EN 55011, CISPR 22, EN 55022, ANSI
C63.4) 0.15 - 30 MHz:
Expanded Uncertainty (95% Confidence, K=2):
+3.44 dB
Radiated Emission
Radiated Emission (CISPR 11, EN 55011, CISPR 22, EN 55022, ANSI
C63.4) for open site 30-1000 MHz:
Expanded Uncertainty (95% Confidence, K=2):
+4.96 dB
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2.1

2.2

2.3

2.4

2. System Test Configuration

Justification

The unit was configured to transmit at maximum power and 100% of the time.
During the tests the unit was checked in three different frequencies at the bottom
of the range, at the upper limit of the range and in the middle of the range. At
all the ranges the unit was tested on four different rates 6Mbit/sec and 54
Mbit/sec.

Radiated tests for the unit was in a typical installation position and with the
external antenna connected.

EUT Exercise Software

The original software was used in order to operate the system.
Special Accessories

No special accessories were needed to achieve compliance.

Equipment Modifications
No modifications were necessary in order o achieve compliance.
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2.5 Configuration of Tested System

115Vac

PoE Adapter ) h
MBW-PoE-ODU MBW-3100 N
Model: 0525B5555 S.N: N
S.N: B55014LF-1314 b
MLMU1000802 Spectrum Analyzer

L

116Vac

Test Report E111743.00 GoNet Systems Ltd.
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Figure 1. Configuration of Tested System — Conducted

‘ Access Ports S‘IJ

PoE Adapter : EU

MBW-PoE-ODU MBW-3100 .

Model: 0525B5555 S.N:

S.N: B55014LF-1314 =
MLMU1000802

Figure 2. Configuration of Tested System — Radiated
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3. Conducted and Radiated Measurement
Test Set-up Photos

VIBW-3100

Figure 3. Conducted Emission From Antenna Port Test

Figure 4. Conducted Emission From AC Power line
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Figure 5. Radiated Emission Test
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4. Conducted Emission Data

4.1 Test Specification
F.C.C., Part 15, Subpart C

4.2 Test Procedure
The E.U.T operation mode and test set-up are as described in Section 3.1. In
order to minimize background noise interference, the conducted emission testing
was performed inside a shielded room, with the E.U.T placed on an 0.8 meter
high wooden table, 0.4 meter from the room's vertical wall.
The E.U.T was powered from 115V AC / 60 Hz via a 50 Ohm /50 pHn Line
Impedance Stabilization Network (LISN) on the phase and neutral lines. The
LISN's were grounded to the shielded room ground plane (floor), and were kept
at least 0.8 meters from the nearest boundary of the E.U.T
The center of the E.U.T AC cable was folded back and forth, in order to form a
bundle less than 0.40 meters and a total cable length of 1 meter.
The emission voltages at the LISN's outputs were measured using a
computerized receiver, complying with CISPR 16 requirements. The
specification limits are loaded to the receiver via a 3.5" floppy disk and are
displayed on the receiver's spectrum display.
A frequency scan between 0.15 and 30 MHz was performed at 9 kHz I.F. band
width, and using peak detection.
The spectral components having the highest level on each line were measured
using a quasi-peak and average detector.

4.3 Measured Data
JUDGEMENT: Passed by 7.2 dB

The margin between the emission levels and the specification limit was, in the
worst case, 7.2 dB for the phase line at 20.86 MHz and 10.3 dB for the neutral
line at 8.88 MHz.

The EUT met the F.C.C. Part 15, Subpart C specification requirements.

The details of the highest emissions are given in Figure 6 to Figure 9.
TEST PERSONNEL.:

Tester Signature: Date: 19.01.12
Typed/Printed Name: A. Sharabi
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Conducted Emission

E.U.T Description WiFi Outdoor Access Point
Type MBW-3100F
Serial Number: MLMU1000802

Specification: FCC Part 15, Subpart C
Lead: Phase
Detectors: Peak, Quasi-peak, Average

Signal Frequency Pk Delta QF QP Delta Awvg Awv Delta Corr

Number (MH=z) L 1 (dE}) (dBuv) L 1 ({dBE) (dBu¥) L Z (dBE) (dEB)
1 0.182533 -13.7 49,4 -15.0 43.2 -11.Z2 o.o
it 0.371555 -17. & 39,6 -12.0 27,45 -11.1 o.o
3 5.148734 -18.5 38.3 -Z1.8 Z6.6 -23.4 o.o
4 3.863133 -11.0 44.5 -15.5 38.3 -11.7 o.o
3 15.088035 -16.0 3%2.8 -z0.4 33.0 -17.0 o.o
= Z0.867215 -7.3 45.8 -11.2 4z.8 -7.2 0.0

Figure 6. Detectors: Peak, Quasi-peak, AVERAGE .

Note: QP Delta/Av Delta refer to the test results obtained minus specified
requirement; thus a positive number indicates failure, and a negative result
indicates that the product passes the test.
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Conducted Emission

E.U.T Description WiFi Outdoor Access Point
Type MBW-3100F
Serial Number: MLMU1000802

Specification: FCC Part 15, Subpart C

Lead: Phase
Detectors: Peak, Quasi-peak, Average
(D
ACTY DET: PERK
MERS DET: PERK OF AUG
MKR 28,38 MHz
51.44% dBul
LOG REF 75.8 dEuV
lﬁ ' ' ' oo H ' ' ' '
dB/ RUIEE: i i
aTN & FAIL ELIHIET E i i
18 dE P é :
: b
W gp e L e N LE Lt
5C FC
CORA B iEiA mi
CEMTER 15.R9 MHz SPAN 29.B3 MHz
#IF BN 9.8 kHz AVG B 3@ kHz SWP 2.45 sec
Figure 7. Detectors: Peak, Quasi-peak, Average
Note: Fail indication on the spectral plot results from peak
detector level reading above the limit. This
indication is for information only and it should not
be interpreted as a test failure.
Test Report E111743.00 GoNet Systems Ltd. Page 15 of 100
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Conducted Emission

E.U.T Description WiFi Outdoor Access Point
Type MBW-3100F
Serial Number: MLMU1000802

Specification: FCC Part 15, Subpart C

Lead: Neutral
Detectors: Peak, Quasi-peak, Average
Signal Fregquency Feak o 2P Delta &Avwg  Av Delta Corr
Number {MHz ) (dBuv) (dBuv) L 1 (dB) (dBuv) L 2 (dB) (dE)
1 0.186721  49.7  48.8 -15.4 4z .6  -11.6 0.0
2 0D.376545  38.4  37.4  -21.0 35.7 -1z.7 0.0
3 0.936136  34.3 33.3  -22.7 29.9  -16.1 0.0
4 4,453419 42,5  39.4 -16.6 28.7  -17.3 0.0
5 B.865162  459.4  45.6  -14.4 39.7  -10.3 0.0
6 20.443430 50.7  45.1  -14.9 3g.8  -11.2 0.0

Figure 8. Detectors: Peak, Quasi-peak, AVERAGE

Note: QP Delta/Av Delta refer to the test results obtained minus specified
requirement; thus a positive number indicates failure, and a negative result
indicates that the product passes the test.
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Conducted Emission

E.U.T Description

Type
Serial Number:

Specification:
Lead:
Detectors:

LOG  REF 75.d dEul
14 g T 1

WiFi Outdoor Access Point

MBW-3100F
MLMU1000802

FCC Part 15, Subpart C

Neutral

Peak, Quasi-peak, Average

ACTY DET: PERK
MERS DET: PERAK GF RAVG

MKR 2B.B1 MHz
13.3c dBul

dB/

ATN
19 dg| |

PASS I [MIT

:C FC
CORR

WA SE _,___,_ 5'

CEMTER 15.B3 MH:z
#IF BN 3.4 kH:z

AVG BW 38 kHz

zFAN 23.B3 MH:z

SHP 2.49 sec

Figure 9 Conducted Emission: NEUTRAL
Detectors: Peak, Quasi-peak, Average

Test Report E111743.00
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4.4 Test Instrumentation Used, Conducted Measurement
Instrument Manufactur Model Serial No. Last Calibration Period
er Date
LISN Fischer FCC-LISN-2A 127 March 3, 2011 1 Year
EMI Receiver HP 85422E 3906A00276 | November 24, 2010 1Year
RF Filter Section HP 85420E 3705A00248 | November 24,2010 | 1Year
Printer HP LaserJet 2200 | JPKGC19982 N/A N/A

Test Report E111743.00
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5. 6dB Minimum Bandwidth

5.1 Test procedure

The E.U.T. was set to the applicable test frequency. The E.U.T. antenna terminal
was connected to the spectrum analyzer through an external attenuator (30 dB)
and an appropriate coaxial cable (cable loss = 1 dB). The spectrum analyzer was
set to 100 kHz resolution BW. The spectrum bandwidth of the E.U.T. at the
point of 6 dB below maximum peak power was measured and recorded.

The E.U.T. was tested at 5745, 5785 and 5825MHz with the following

modulations: 6 and 54 Mbps.

ATTEM 18dEB AMKR . 33dB

FEL 21. BdBm 18d B~ 1E. 17MH=z

AlMEH P PN

15. 17 Miliz P L i
DI =3T4dE J J
R 'f'hhh

T sl

CEMTER 5 .74383GH= SPAM 5@. BEMH=z
#¥FEEBW l1BABKH=z LUBW 1BBkHz SWF 56@. Bms

Figure 10 —5745 MHz 6Mbps

Test Report E111743.00 GoNet Systems Ltd.
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(.i | R |

ATTEN 1@dB aMKR . 34dB
RL 21. BdBm 18d B 1E. SEMHz
AR H
1E. %58 Mifiz bl g ML bl o
DI =Z4dE [ I 't

T N

ey i
CEMTER 5.74383GHz SPAN 5@. BAMHZ
¥REW 1BAKHz VB 1@8kHz SWP 5@ Bms

Figure 11 —5745MHZ 54Mbps

ATTEN 1@dE aMKR -G, BYdE
RL 31.@dBm 1Ad B 16. TSMHz
SHKH b
16 55 Mz | MO ik,
D787 41 J 11
o y
5 M MW
Wy o
T T
CENTER 5.7S5SEAGHZ SPAN S@. B@MHz
¥REW 1@8kHz VEW 18@kHz SWP 58. Bms

Figure 12 —5785 MHZ 6Mbps
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FCC ACC M Ver 1.1 05Mayl 2000

Page 20 of 100



Test Report E111743.00 GoNet Systems Ltd.

ISRAEL TESTING LABORATORIES

ATTEN 1@dBE aMKR - 33dBE
RL 21. EdBm 16d B~ 16. 7EMH=z
AMK

i
16. TS5 Mil= byl el

R
o M""w._
R ]
CEMTER 5. 7B5HEGH=z SPAMN 5. BEMHz
#¥FBW 1B8EkHz VEW 18B8kH=z SWF S58. Bms
Figure 13 —5785 MHz 54Mbps
ATTEN 18dE aMKR BdE
RL 21. BdEm 18d B~ 1E. 58MHz

PEBg mhe | g “1‘""‘""""\

D@ di )J \\

R M ,.W

A
e M¥H
CEMTER 5. 8250@GH=z SPAMN 5@, BAMHz
#¥FBlW 188kHz VEW 18@kHz SWF 5@, Bms

Figure 14 —5825 MHZ 6Mbps

FCC ACC M Ver 1.1 05Mayl 2000
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ATTEN 1@dE aMKR —. 34dB

RL 31.8dEm 18d B 16. 67MHz

TEEr i e i

. =
DI="=4 4B f j I
R
.FV*’. "
b o
*HE0WE |5

CEMTER 5.B25@@GHz SPAN 5@, BAMHz

#REW 18@kHz UBW 1@8@kHz SWF 58. Bms
Figure 15 —5825 MHZ 54Mbps
Test Report E111743.00 GoNet Systems Ltd. Page 22 of 100
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5.2 Results table

E.U.T Description: WiFi Outdoor Access Point
Model No.: MBW-3100F

Serial Number: MLMU1000802

Specification: F.C.C. Part 15, Subpart C: (15.247-a2)

Operation Modulation Reading Specification
Frequency
(MHz) (Mbps) (MHz) (MHz)
5745 6 16.17 0.5
54 16.50 0.5
5785 6 16.75 0.5
54 16.75 0.5
5825 6 16.58 0.5
54 16.67 0.5
Figure 16 6 dB Minimum Bandwidth
JUDGEMENT: Passed
TEST PERSONNEL: )
Tester Signature: __~ St S Date: 19.01.12

Typed/Printed Name: A. Sharabi

Test Report E111743.00 GoNet Systems Ltd.
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5.3 Test Equipment Used.

6 dB Minimum Bandwidth

Calibration
Instrument | Manufacturer Model Serial/Part Number Last Calibration Period
Date
Spectrum HP 8564E 3414U01226 January 23, 2011 1 year
Analyzer
Attenuator - 30dB - November 10, 2011 1 year
Cable TestLINE 18 11556 November 10, 2011 1 year

Figure 17 Test Equipment Used

Test Report E111743.00
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(T
6. 26dB Minimum Bandwidth

6.1 Test procedure

The E.U.T. was set to the applicable test frequency. The E.U.T. antenna terminal
was connected to the spectrum analyzer through an external attenuator (30 dB)
and an appropriate coaxial cable (cable loss = 1 dB). The spectrum analyzer was
set to 100 kHz resolution BW. The spectrum bandwidth of the E.U.T. at the
point of 26 dB below maximum peak power was measured and recorded.

The E.U.T. was tested at 5745, 5785 and 5825MHz MHz with the following
modulations: 6 and 54 Mbps.

ATTEM 18dE aMKR . B7dEB
RL 31.8dEBm l8dB~ 2z . 58MHz
AMKH MM alelad
Z22. %58 MHz
.67 |dB ]J ]l
= A"
MLI_
= W W
A
e "y
CEMTER S.74508GHz SPAN SB@. BEMHz
¥RFBElW 1B868kH=z VEW 18B8kH=z SWP 58. Bms

Figure 18 —5745 MHz 6Mbps
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ATTEM 1G@dE alMkR . 84dB
FEL 31.8dBm 1ladBr 28, 42MH=z
aMKHR
Z8. 42 MHz bt il e L

.84 |dBE r

Pl g
b "
CEMTER 5.74508GHz SPAN S@. BEMHz
*¥REW 1B8kH=z UEMW 1B808kHz SWP S58. Bms

Figure 19 —5745MHZ 54Mbps

ATTEN 1@dB aMKR . 17dB
RL 31.B@dBm 1@d B~ 23. BEMHz
aMER Lol A,

Z3. B2 Mh= r '

D17 B 'J \

R ' ’

Tl Ty
CENTER 5.785@BGHz SPAN 5@, BEMHz
¥RBUW 1 @BkHz UBW 1B@kHz SWP 5B Bms

Figure 20 —5785 MHZ 6Mbps
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ATTEN 1B8dE aMKR . BETdB
RL 31.8dBm 18dBs 21. 25MHz
AMKH
Z1.F5 MKz i PR
.EB7 |dB f " l

™) T

CENTER 5.785808GHz SFAM SB@. BEMHz
¥RBW 188kH=z VEBW 18E8kHz SWP 5@. Bms

Figure 21 —5785 MHz 54Mbps

ATTEM 1@dE aMKR | 17dB
RL 31.BAdBm 1Ad B 22 17MHz
AMER Tl iyl

ZZ. 17 Mi=z [

.17 | dE r/ l\y
et a~

R
.._H"IW Mt
oy
CEMTER 5.BZ25HBAGHZ SPAN SB. BEMHz
¥RBW 1BBkHz LEBW 1B8@kHz SWP 58. Bms

Figure 22 —5825 MHZ 6Mbps
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ATTEN 1@dBE aMKR - 33dBE
RL 21. EdBm 16d B~ Z1. B8MHz
AMKH

g pubapus

s v

CEMTER 5.82588GH=z SPAM S@. BEMHz
¥RBW 18BkH=z VEBW 18EkHz SWP 5@. Bms

Figure 23 —5825 MHZ 54Mbps
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6.2 Results table

E.U.T Description: WiFi Outdoor Access Point

Model No.: MBW-3100F
Serial Number: MLMU1000802

Specification: F.C.C. Part 15, Subpart C: (15.247-a2)

Operation Modulation Reading Specification
Frequency
(MHz) (Mbps) (MH2z) (MHz)
5745 6 22.50 0.5
54 20.42 0.5
5785 6 23.08 0.5
54 21.25 0.5
5825 6 22.17 0.5
54 21.08 0.5

Figure 24 26 dB Minimum Bandwidth

JUDGEMENT:

TEST PERSONNEL.:

Tester Signature: ___ /

Passed

]

e

Typed/Printed Name: A. Sharabi

Test Report E111743.00

FCC ACCMVer 1.1 05Mayl 2000

GoNet Systems Ltd.

Date: 19.01.12

Page 29 of 100



S L J B ISRAEL TESTING LABORATORIES
u’ Global Certifications You Can Trust

6.3 Test Equipment Used.

26 dB Minimum Bandwidth

Instrument | Manufacturer Model Serial/Part Number Calibration
Last Calibration Period
Date
Spectrum HP 8564E 3414U01226 January23, 2011 1 year
Analyzer
Attenuator - 30dB - November 10, 2011 1 year
Cable TestLINE 18 11556 November 10, 2011 1 year

Figure 25 Test Equipment Used

Test Report E111743.00

FCC ACCMVer 1.1 05Mayl 2000

GoNet Systems Ltd.
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7. Maximum Transmitted Peak Power
Output

7.1 Test procedure

The E.U.T. antenna terminal was connected to the Spectrum Analyzer through an external
attenuator (30 dB) and an appropriate coaxial cable (cable loss = 1 dB). The Spectrum
Analyzer was set to 1.0 MHz resolution BW. Peak power level was measured at selected
operation frequencies.

The E.U.T. was tested at 5745, 5785 and 5825MHz with the following modulations: 6 and
54 Mbps.

ATTEN 10dE AMKR 13.33dB
RL 31. 8dEm 18dE-  —B3.33MHz
f—«vﬂmw
CHAWNEL | PONER \
[ [ACROSS 20 gifHz Bu "
TOT AL 23,4 Bm 7
DENS LT —42 [ 9d B Hz \‘“""\

o i

CENTER 5.74588GH=z SPAM S56. AEMHz
¥REW 1. B@MHz VBW 1.8MHz SWF 58. Bms

Figure 26 —5745 MHz 6Mbps
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ATTEM 18dE aMkR 15. E8d B
REL 21. BdEm 1Ed B —EE . 58MH=z
e MQ\—\.\.‘
CHAMHMEL | FOME
o ACRPSS F6. 8NA=z Bl
TOTHL Z% . Bd Fm A
DEMEITY —ﬂEJQdBr/HZ \H
7 <
oy ™,
R vy

CENTER 5.74588GH=z
¥REW 1. B@MHz

UBKW 1.8MHz

SPAM S5E. AEMHz
SWF 5@. Bms

Figure 27 —5745MHZ 54Mbps

ATTEM 1@dE aMKR 19. BBJE
RL 21.H@dEm 1Bd B~ -32.B3MHz
CHAMMEL Pozuff N
ACRDPSS 20 efiHz B L
DI TaThHL 29 T N &
DEN$}T ¥ 43| 8dBhi-H= M
" e,

CEMTER 5.7v85@8GH=z

¥RBW 1.

AMHz
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VEBW 1.EMHz

SPAM S@. BEMHz
SWP 5@. Bms

Figure 28 —5785 MHZ 6Mbps

GoNet Systems Ltd.
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ATTEM 1G6dE afkR 15. 33dE

REL 31. 8dBm 16d B~ —-Z6.9ZMH=
CHBEMNHEL | FOWE

o ACEQSS ¥8. 8= Bl
TOTHL 2% Zd¥m 7
OEMEITY —ﬂ?}gdBr/HZ lk\

CEMTER 5.7v85@8GH=z SPAM S@. BEMHz
¥RBW 1.EMHz VEBW 1.EMHz SWP 5@. Bms

Figure 29 —5785 MHz 54Mbps

ATTEM 1@dE MKR 19.B88dBm
RL 31.B@dEm 1@ B~ 5. 82392GHz
/ﬂ+4hjhﬁ“+#h\
CHAMNEL | FOME
. HCR$55 a_a.@rrﬁz B \\
TOTHL 2§ —d Bm o
DENSIT{' =43 |[3dBh-Hz Ml
..-*’"JM “Iik\“
R r
CENTER S.8250@8GHz SPAN 5@. BEMH=
¥REW 1. BMHz UBW 1. @MHz SWP SE&. Bms

Figure 30 —5825 MHZ 6Mbps
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ATTEM 1@dE MKR 15.67dBm
RL 31.BdEm 18d B 5. 830B8GHz
rn.-}‘\u\‘.l‘wk—..‘
CHATHNEL | POWE
. ACROSS 20, Blff=z Bl
TOTHL 2% . SdBm
DEMEITY ﬁﬁ?JZdBr/Hz \‘\
K ™)
e’ ™~

CEMTER 5.82588GH=z SPAM S@. BEMHz
¥RBW 1.EMHz VEBW 1.EMHz SWP 5@. Bms

Figure 31 —5825 MHZ 54Mbps
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7.2 Results table

E.U.T. Description: WiFi Outdoor Access Point

Model No.: MBW-310

OF

Serial Number: MLMU1000802
Specification: F.C.C. Part 15, Subpart C Section 15.247(b.4.ii)

Operation Modulation Reading Specification Margin
Frequency
(MHz) (Mbps) (dBm) (dBm) (dB)
5745 6 29.1 30.0 -0.9
54 25.0 30.0 -5.0
5785 6 29.2 30.0 -0.8
54 25.2 30.0 -4.8
5825 6 29.7 30.0 -0.3
54 25.8 30.0 -4.2
Figure 32 Maximum Peak Power Output
JUDGEMENT: Passed by 0.3 dB
TEST PERSONNEL:

Tester Signature: i L

Typed/Printed Name: A. Sharabi

Test Report E111743.00

FCC ACCMVer 1.1 05Mayl 2000

Date: 19.01.12

GoNet Systems Ltd.
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7.3 Test Equipment Used.

Peak Power Output
Calibration
Instrument | Manufacturer Model Serial/Part Number Last Calibration Period
Date
Spectrum HP 8564E 3414001226 January 23, 2011 1 year
Analyzer
Attenuator - 30dB - November 10, 2011 1 year
Cable TestLINE 18 11556 November 10, 2011 1 year

Figure 33 Test Equipment Used

Test Report E111743.00
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8. Peak Power Output Out of
5725-5850 MHz Band

8.1 Test procedure

The E.U.T. antenna terminal was connected to the spectrum analyzer through an
external attenuator (20 dB) and an appropriate coaxial cable (cable loss = 1 dB).
The spectrum analyzer was set to 1 kHz resolution BW for the frequency range
9 kHz - 150 kHz, 10 kHz resolution BW for the frequency range

150 kHz - 1 MHz, 100 kHz resolution BW for the frequency range

1 MHz- 1 GHz, 100 kHz resolution BW for the frequency range

5.750 - 5850 GHz, and 1 MHz resolution BW for the frequency range

1 - 40 GHz. The frequency range from 9 kHz to 40 GHz was scanned. Level of
spectrum components out of the 5725-5850 MHz was measured at the selected
operation frequencies.

The E.U.T. was tested at 5745, 5785 and 5825MHz with the following
modulations: 6 and 54 Mbps.

ATTEN 1@dB MR 168 88dBm
EL 21. @dBm 1Ed B 5. 739@GH=z

i E{%Fé%kﬁlm:

R h1\
'\g\k"‘m
ey
START 5. 7Z25EGHz STOF 5. 28588GHz
¥REMW 18@kHz ¥UBW 18@kHz SWF 58. Bms

Figure 34 —5745 MHz 6Mbps
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ATTEN 18dB MKR —-37. B8dEm
RL 31. BdBm 1Ed B E4. 9kH=z

DISKFLAY | LIME
Bl dBm

»
oL Wl

YT = T r

START 9. @kH=z STOP 15@.8kHz
¥REW 1. BkHz ¥UBW 18@kHz SWF 3E8ms

Figure 35 —5745 MHz 6Mbps

ATTEN 18dB MR —49. B8dEm
RL 31.HEdBEm 1Ed B~ 151 . 4kHz

i

1

KR
S51l4 kH=z
49

a0 LY PONERS PR TSR T TR B WO PR

START 15@.@BkH=z STOF 1. @88aMHz
¥RBMW 1B8kHz ¥UBW 1B8kHz SWF 5@. Bms

Figure 36 —5745 MHz 6Mbps
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ATTEN 18dB
RL 31. BdBm

ISRAEL TESTING LABORATORIES

MR —43. 17dEm
1adE~ ZZ. ElMH=z

DISKFLAY | LIME
Bl dBm

PPPRE O DR PR I o it YR g T

il i i

¥4 - \ i L ) Y

START 1. @@MH=z
¥REW 18@kHz

ATTEN 18dB
RL 31.HEdBEm

¥UBW 18@kHz

STOP 3@. B@MHz
SWF 5@. Bms

Figure 37 —5745 MHz 6Mbps

MKR —42. 33dEm
1AdE~ 595 . 8MH=z

DISKFLAY | LIME
Bl dBm

el A ATV PR YT
ety b " ] bt

START 28.@MHz
¥REW 18@kHz
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STOF 1. @8AAGHz
SHWF ZE8ms

Figure 38 —5745 MHz 6Mbps
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ATTEN 18dB MKR —-32. 58dEm
RL 31. BdBm 1Ed B 7. Z2B85GH=z

MER

7.285 GH=z

START 1. @@E@GH=z STOF 1@. BAAGHz
¥REW 1. B@MHz ¥UBW 1. @MHz SHWF 188ms

Figure 39 —5745 MHz 6Mbps

ATTEN 1BdE MKR -25.33dEBm
RL 31. BdBm 1Ad B 24. B1GHz
DISKLAY|LINE
-18]6 dBm
i
R
o W T P P thl"‘-"u e
START 18.BAGH= STOP 25. BAGHz
#¥REW 1. @MHz  *UBW 1. BMHz SWFP 3z@ms
Figure 40 —5745 MHz 6Mbps
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ATTEN 18dB MR —-21. B8dEm

RL =21. BdEBEm 1@8d B~ 37. BBGH=z
DISKRLAY |LIME
—1@18 dEm
]
R
M‘l‘- b M MMWW
L “J.LWM
START ZE.BAGH=z STOF 48. BAGH=z
#¥FBW 1. @MHz VBW 1. BMHz SWF Z8Bms
Figure 41 —5745 MHz 6Mbps
ATTEN 18dEB MR 4. 67 dBm
RL 31.8dEBm l8dB~ 5. 7388GH=z
DISRLAY |LIME
—15 [

"MMMW (71 P VI T Y

START 5. ¥258GHz STOP 5.8588GH=z
¥RBW 188kH=z ¥UBW 18EkH=z SWP 5@. Bms

Figure 42 —5745 MHz 54Mbps
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ATTEN 18dB MKR —-37. 33dEm
RL 31. BdBm 1Ed B ES. ZkH=z
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E5. ¥ kH3

f
WL*”““’MV w el s

START 9. @kH=z STOP 15@.8kHz
¥REW 1. BkHz ¥UBW 1. B@kHz SWF 3E8ms

Figure 43 —5745 MHz 54Mbps

ATTEN 18dB MKR —48. 33dEm
RL 31.HEdBEm 1Ed B~ 157 . 1kH=z

DISKFLAY | LIME
5{3 dBEm

START 15@.@BkH=z STOF 1. @88aMHz
¥RBMW 1B8kHz ¥UBW 1B8kHz SWF 5@. Bms

Figure 44 —5745 MHz 54Mbps
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ATTEN 1@dB MKR -432 B7dBm
RL 31 @dBm 168 B 7. 19MHz
DISKFLAY]LINE
—1E|3 dEm
i
R
Lt T L IR AT VR P e T W
START 1. @@MHz STOP 3@ @@MH=z
#REW 1B@AkHz  #%UBW 1ABkHz SWF 5@ Bms
Figure 45 —5745 MHz 54Mbps
ATTEN 1@dB MKR -41. 17dBm
RL 31. @dBm 16d B~ 725 . ZMHz
DISKFLAY]LINE
—1E|3 dEm
i
R
hetapedy et e "‘“'I‘L".‘-.-*. Ak Arbeed
START 38 @MHz STOP 1. @BA@EGHz
#REW 10@AkHz  #%UBW 1ABkHz SWP 25@Ams
Figure 46 —5745 MHz 54Mbps
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ATTEN 18dE MKR -32. E57dEm
RL 31.@dEm 1Bd B 7 37SGHz
DISHLAY|LINE
-1E(5 dim
i
R
Suna Wmmm H.NMI'MM id thasr
START 1. @AAGHzZ STOP 1@ @@AGHz
#¥REW 1 AMHz  #UBW 1 @MHz SWP 18@Ams
Figure 47 —5745 MHz 54Mbps
ATTEN 18dE MKR -24. S53dEm
RL 31. @dEm 1Bd B 24 G1GHz
MKR
4. §1 Ghz

J TV T S R NP [ W ]

bt

START 18. @@GH=z STOP ZE. BAGH=z
¥REW 1. B@MHz ¥UBW 1. @MHz SHWF 3Z8ms

Figure 48 —5745 MHz 54Mbps
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ATTEN 1@dB MKR -Z21. G5@dBm
RL 31 @dBm 1Bd B 37. BEGHz
DISKFLAY]LINE
—1E|3 dEm
i
R
L ,.M'"*HMW
O SRS I B el T
START 26.BAGH=z STOP 43 B@AGH=
#REW 1. AMHz UBW 1. BMHz SWF 2BAms
Figure 49 —5745 MHz 54Mbps
ATTEN 1@dE MKR 18.5BdBm
RL 31.@dBm 18dE~ 5.78@2GHz
DISHLAY | LING j
-3 % dBj rj I'M“|
’ | |
R
Y
MIMJM k™ |
START 5. 725@GHz STOP 5.85@BGHz
¥REW 1@BkHz  *%UBW 180kHz SWP 5@ Oms
Figure 50 —5785 MHZ 6Mbps
Test Report E111743.00 GoNet Systems Ltd.

FCC ACC M Ver 1.1 05Mayl 2000

Page 45 of 100



ISRAEL TESTING LABORATORIES

(.i | R |

ATTEN 1@dBE MER —37. 83dBm
RL 21. EdBm 16d B~ 54. 9kHz
DISKLAY |LIME
-9.% dBq
]
R

: /
L LI O o

START 9. BkHz STOP 158.@8kHz
¥RBW 1.BkHz ¥UBW 1. BkHz SWFP 3E8ms

Figure 51 —5785 MHZ 6Mbps

ATTEN 1@dBE MER —49. 33dBm
RL =21. HdBm 16d B~ 164 . zZkHz

MER

164 |2 kH=

R
X Py FRTYITN PPRSFPIP SR Ry P W AP
START LEB.@kHz STOP 1.B0@@MHz
¥REW 18k Hz ¥UBW 10kHz SWP 50. Bms
Figure 52 —5785 MHZ 6Mbps
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ATTEN 1@dBE MER —432. 17dBm
RL 21. EdBm 16d B~ 13.81MH=z
DISKLAY |LIME
-9.% dBq
]
R

START 1. B@MHz STOP 3E. B@MHz
¥RBW 18BkH=z ¥UBW 18EkHz SWP 5@. Bms

Figure 53 —5785 MHZ 6Mbps

ATTEN 1@dBE MER —42. S8dBm
RL =21. HdBm 16d B~ 5H8 . 5MHz
DISKLAY |LIME
-9.% dBq
]
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START Z2@.@MHz STOP 1.B88E8GHz
¥RBW 18BkH=z ¥UBW 18EkHz SWP ZEBms

Figure 54 —5785 MHZ 6Mbps
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RL 21.BdEBEm 184 B~ 24. B1GHz
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i
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Figure 56 —5785 MHZ 6Mbps
Test Report E111743.00 GoNet Systems Ltd.
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ATTEN 1@dBE MER —-31. E7dBm
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START 1. BAAGHz STOP 18. 88EAGH=z
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Figure 55 —5785 MHZ 6Mbps
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ATTEM 1GdE MKR —21 B7dEm
RL 31.8dEm 18d B 37 32GHz
DISKLAY |LINE
-575% dBq
i
" Lar““WWN%u“““”*'
T P
START 26 .@AGHz STOP 48 BAGHz
#¥REW 1. BMHz UBKW 1. BMHz SWF Z8@ms
Figure 57 —5785 MHZ 6Mbps
ATTEM 1GdE MKR 5. 33dEBm
RL 31.@dEBm 1Ad B 5 7792GHz
DISFLAY|LINE
S A 17 ittt
] {
i 1

" /] Y

Wi csfurbobian “""W ———
START 5. ¥25BGH=z STOF 5. BE5BEAGH=
¥RBW 1BBkHz LEBW 1B8@kHz SWP 58. Bms

Figure 58 —5785 MHz 54Mbps
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ATTEN 1@dBE MR —38. B&@dBm
RL 21. EdBm 16d B~ 54. 9kHz

DISKFLAY | LIME
1417 dBEm

I [ o

START 9. BkHz STOP 158.@8kHz
¥RBW 1.BkHz VEBW 1.BkHz SWFP 3E8ms

Figure 59 —5785 MHz 54Mbps

ATTEN 18dB MKR —43. E7dBm
RL 31.BdEm 16d B~ 158 . Bk Hz
DISHLAYT|LINE
-14|7 dBm
i
R
PRttt tencilitaige R b Mo A b A
START 1E@. BkHz STOP 1.@B86MHz
¥REW 18k Hz UEW 1BkHz SWFP 5@. Bms
Figure 60 —5785 MHz 54Mbps
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ATTEN 18dB MR —44. B&8dEm
RL 31. BdBm 1Ed B 1.19MH=z

DISKFLAY | LIME
47 dBm

o TTORRR ST TETTY WU o) WY TTTN A O TR T

START 1. @@MH=z STOP 3@. B@MHz
¥REW 18@kHz UBW 188kHz SWF 5@. Bms

Figure 61 —5785 MHz 54Mbps

ATTEN 18dB MKR —42. E7dBm
RL 31.BdEm 16d B~ 1. BEEAGH=
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i
R
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START 38.@MHz STOP 1.@B@EGHz
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Figure 62 —5785 MHz 54Mbps
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ATTEM 18dEB MEKR —-321.58dEBm
FL 21. @dEm 18d B~ 7.315GH=
DISKLAY | LIMNKE
=147 dBm
i
R
Jm“hhﬂﬂwfﬂwm‘ it e AL et
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UBKW 1.8MHz SHWF 188ms

Figure 63 —5785 MHz 54Mbps
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Figure 64 —5785 MHz 54Mbps
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ATTEN 1@dE MKR -21. 17dBm
RL 31. @dBm 1Bd B 37. 13GHz
DISHLAY|LINE
-13]7 dEm
i
R i
I TR S . b
=, R —
START 25 BAGHz STOFP 4@. BAGHz
KREW 1 @MHz UBW 1. @MHz SWP ZE8Ems
Figure 65 —5785 MHz 54Mbps
ATTEN 1@dE MKR 16 G67dBm
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Figure 66 —5825 MHZ 6Mbps
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ATTEN 1@dBE MER —38. 33dBm
RL 21. EdBm 16d B~ 54. 9kHz
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¥RBW 1.BkHz VEBW 1.BkHz SWFP 3E8ms

Figure 67 —5825 MHZ 6Mbps
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Figure 68 —5825 MHZ 6Mbps
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ATTEM 1G6dE MR —43. EFYdEm
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Figure 69 —5825 MHZ 6Mbps
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Figure 75 —5825 MHZ 54Mbps

ATTEM 1@dE MKR —48. 17dBEm
RL 21.BdEBEm 184 B~ 424 . BkHz
DISFLAY|LINE
—13]7 dBm
i
R
L]
bbbt bt PPN ISV AN EVPIY R
START LE@.@kHz STOP 1.B0@@MHz
¥REW 18k Hz UBW 1BkHz SWP 50. Bms
Figure 76 —5825 MHZ 54Mbps
Test Report E111743.00 GoNet Systems Ltd.

FCC ACC M Ver 1.1 05Mayl 2000

Page 58 of 100



ISRAEL TESTING LABORATORIES

(.i | R |

ATTEN 1@dE MKR -43 B&dBm
RL 31.@dBm 18e B/ 1 S8MH=z
DISKLAY |LINE
-13|7 dBm
D
R
jL.l.ul.,_,lmu...d i o N e PR L
b L B T T L i e
START 1. @@MHz STOP 3@. B@AMHz
#¥REW 1@8kHz UEBW 1@@kHz SWP E@. Ams
Figure 77 —5825 MHZ 54Mbps
ATTEN 1@dE MKR -42 G5@dBm
RL 31.@dBm 184 B~ 3@1 . BMHz
DISKLAY |LINE
-13|7 dBm
D
R
el i e L ey SULE Lt ik b
START 3@. @MH=z STOP 1. BEAAGHz
#REW 1@8kHz UEBW 1@@kHz SWP ZE@ms
Figure 78 —5825 MHZ 54Mbps
Test Report E111743.00 GoNet Systems Ltd.

FCC ACC M Ver 1.1 05Mayl 2000

Page 59 of 100



ISRAEL TESTING LABORATORIES

(.i | R |

ATTEN 1@dE MKR -31. 17dBm
RL 21.@8dEm 1Bd B/ 2. 44@GHz
DISRLAY|LING
-1317 dBm
i
R
M”*M**&dtg.rh-r e JLHﬁhqﬂ”h*wﬂwuwmﬂ¢ww
START 1. @E@AGHz STOP 1@. BEAGHZ
¥REW 1. @MHz UEW 1 @MHz SWP 1BEms
Figure 79 —5825 MHZ 54Mbps
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8.2 Results table

E.U.T Description: WiFi Outdoor Access Point
Model No.: MBW-3100F

Serial Number: MLMU1000802
Specification: F.C.C. Part 15, Subpart C (15.247)

Operation Modulation Reading Specification Margin
Frequency
(MHz) (Mbps) (dBm) (dBm) (dB)
6 -21.0 -10.0 -11
S745 54 -21.0 -15.3 -5.7
6 -21.7 -9.5 -12.2
o785 94 -21.2 -14.7 -6.5
6 -21.0 -9.5 -11.5
5825 94 -21.2 -13.7 -1.5

JUDGEMENT:

TEST PERSONNEL:

Tester Signature:

Passed by 5.7 dB

~7

S ot
—

Typed/Printed Name: A. Sharabi
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FCC ACCMVer 1.1 05Mayl 2000
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8.3 Test Equipment Used.

Peak Power Output of 2400-2438.5 MHz Band

Calibration
Instrument | Manufacturer Model Serial/Part Number Last Calibration Period
Date
Spectrum HP 8564E 3414U01226 January 23, 2011 1 year
Analyzer
Attenuator - 30dB - November 10, 2011 1 year
Cable TestLINE 18 11556 November 10, 2011 1 year
Figure 83 Test Equipment Used
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9. Band Edge Spectrum

[In Accordance with section 15.247(c)]

9.1 Test procedure

The E.U.T. antenna terminal was connected to the spectrum analyzer through an

external attenuator (30 dB) and an appropriate coaxial cable

(cable loss = 1 dB). The spectrum analyzer was set to 100 kHz resolution BW.
Maximum power level below 5725 MHz and above 5850 MHz was measured
relative to power level at 5725 MHz, and 5850 MHz correspondingly.

The E.U.T. was tested at 5745 and 5825 MHz with the following modulations:6

and 54 Mbps.
ATTEM 1B8dE MER —-ZE. E7dBEm
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*hE0wWE [€
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’ /
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Figure 84 —5745 MHz 6Mbps
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Figure 85 —5745MHZ 54Mbps
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Figure 87 —5825 MHZ 54Mbps
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9.2 Results table

E.U.T. Description: WiFi Outdoor Access Point
Model No.: MBW-3100F
Serial Number: MLMU1000802
Specification: F.C.C. Part 15, Subpart C (15.247)

Operation Modulation | Band Edge Peak Band Edge Band Edge
Frequency Frequency Reading Limit Reading
(MHz) (Mbps) (MHz) (dBm) (dBm) (dBm)
6 5725 -26.7 -10.0 -16.7
5725 54 5725 -36.5 -15.0 215
6 5850 -32.7 -9.0 -23.7
5825 54 5850 -39.0 -14.9 241
Figure 88 Band Edge Spectrum
JUDGEMENT: Passed by 16.7 dB
TEST PERSONNEL.:

Date: 19.01.12

Tester Signature: y ; A
Typed/Printed Name: A. Sharabi
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9.3 Test Equipment Used.

Band edge Spectrum

Calibration
Instrument | Manufacturer Model Serial/Part Number Last Calibration Period
Date
Spectrum HP 8564E 3414U01226 January 23, 2011 1 year
Analyzer
Attenuator - 30dB - November 10, 2011 1 year
Cable TestLINE 18 11556 November 10, 2011 1 year

Figure 89 Test Equipment Used
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10. Radiated Emission, 9 kHz — 30 MHz

10.1 Test Specification
9 kHz-30 MHz, FCC, Part 15, Subpart C, Section 209

10.2 Test Procedure
The E.U.T. operation mode and test set-up are as described in Section 3.

A preliminary measurement to characterize the E.U.T was performed inside the
shielded room at a distance of 3 meters, using peak detection mode and
broadband antennas. The preliminary measurements produced a list of the
highest emissions. The E.U.T was then transferred to the open site, and placed
on a remote-controlled turntable. The E.U.T was placed on a non-metallic table,
0.8 meters above the ground. The configuration tested is shown in Figure 3.1.

The frequency range 9 kHz-30 MHz was scanned.

The emissions were measured using a computerized EMI receiver complying to
CISPR 16 requirements. The specification limits and applicable correction
factors are loaded to the receiver via a 3.5" floppy disk.

In the frequency range 9 kHz-30MHz, the loop antenna was rotated on its
vertical axis. The antenna height (center of loop) was 1 meter at a distance of 3
meters.

The E.U.T. was tested at 5745, 5785 and 5825MHz with the following
modulations: 6 and 54 Mbps.
Measurement was performed using a peak detector.

10.3 Measured Data
JUDGEMENT: Passed by more than 20dB

The EUT met the requirements of the F.C.C. Part 15, Subpart C, Section 209
specification.

The results for all 3 operation frequencies and modulations were the same.
No signals were detected in the frequency range of 9 kHz — 30 MHz.

TEST PERSONNEL: ’
Tester Signature: Vol — Date: 19.01.12
Typed/Printed Name: A. Sharabi
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10.4 Test Instrumentation Used, Radiated Measurements
Serial . . )
Instrument Manufacturer Model Calibration Period
Number
EMI Receiver HP 85422E 3906A00276 | November 24,2010 | 1 year
RF Section HP 85420E 3705A00248 | November 24,2010 | 1 year
Active Loop b
Emco 6502 2950 October 19,2011 | 1 year
Antenna
Antenna Mast ARA AAM-4A 1001 N/A N/A
Turntable ARA ART-1001/4 1001 N/A N/A
Mast & Table ARA ACU-2/5 1001 N/A N/A
Controller
Printer HP ThinkJet 2225 |2738508357.0 N/A N/A
10.5 Field Strength Calculation

The field strength is calculated directly by the EMI Receiver software, and a

"Correction Factors" data disk, using the following equation:

FS = RA + AF + CF

FS:

RA:
AF:
CF:

Example: FS = 30.7 dBuV (RA) + 14.0 dB (AF) + 0.9 dB (CF) = 45.6 dBpV

Field Strength [dBuv/m]

Receiver Amplitude [dBuv]

Receiving Antenna Correction Factor [dB/m]
Cable Attenuation Factor [dB]

No external pre-amplifiers are used.
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11. Radiated Emission 30 — 40000 MHz

11.1 Test Specification
30 MHz-40000 MHz, F.C.C., Part 15, Subpart C

11.2 Test Procedure
The E.U.T. operation mode and test set-up are as described in Section 3.

See Section 3.1 Justification of the System Test Configuration concerning the
E.U.T. orientation for this test.

A preliminary measurement to characterize the E.U.T was performed inside the
shielded room at a distance of 3 meters, using peak detection mode and
broadband antennas. The preliminary measurements produced a list of the
highest emissions. The E.U.T was then transferred to the open site, and placed
on a remote-controlled turntable. The E.U.T was placed on a non-metallic table,
0.8 meters above the ground. The configuration tested is shown in Figure 1.

The frequency range 30 MHz-25000 MHz was scanned, and the list of the
highest emissions was verified and updated accordingly.

The levels of the emissions within the frequency ranges of the restricted bands
(Section 15.205 of FCC Part 15) were compared to the limits of the table in
Section 15.209 (a), General Requirements.

In the frequency range of 30 MHz — 2.9 GHz, the emissions were measured
using a computerized EMI receiver complying to CISPR 16 requirements. The
specification limits and applicable correction factors are loaded to the receiver
via a 3.5" floppy disk.

In the frequency range 2.9-40.0 GHz, a spectrum analyzer including a low noise
amplifier was used. During average measurements, the IF bandwidth was 1
MHz and the video bandwidth was 100Hz. During peak measurements, the IF
bandwidth was 1 MHz and the video bandwidth was 3 MHz.

The test distance was 3 meters.

The readings were maximized by adjusting the antenna height between 1-4
meters, the turntable azimuth between 0-360°, and the antenna polarization.
Verification of the E.U.T emissions was based on the following methods:
turning the E.U.T on and off; using a frequency span less than 10 MHz;
observation of the signal level during turntable rotation. (Background noise is
not affected by the rotation of the E.U.T.)

The E.U.T. was tested at 5745, 5785 and 5825MHz with the following
modulations: 6 and 54 Mbps.
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11.3 Test Data
JUDGEMENT: Passed by 6.2 dB

For the operation frequency of 5745 MHz, the margin between the emission
level and the specification limit is 6.2 dB in the worst case at the frequency of
11490.00 MHz, vertical polarization.

For the operation frequency of 5785 MHz, the margin between the emission
level and the specification limit is 7.0 dB in the worst case at the frequency of
11570.00 MHz, vertical polarization.

For the operation frequency of 5825 MHz, the margin between the emission
level and the specification limit is 7.0 dB in the worst case at the frequency of
11650.5 MHz, vertical polarization.

The results for all modulations were the same.

The EUT met the requirements of the F.C.C. Part 15, Subpart C, specification.
The details of the highest emissions are given in Figure 90 to Figure 95.

TEST PERSONNEL.: )
Tester Signature: . ot Date: 19.01.12
Typed/Printed Name: A. Sharabi
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Radiated Emission 30 MHz — 40 GHz

E.U.T Description ~ WiFi Qutdoor Access Point
Type MBW-3100F
Serial Number: MLMU1000802

Specification: FCC, Part 15, Subpart C

Antenna Polarization: Horizontal/Vertical =~ Frequency range: 30MHz to 40.0 GHz
Test Distance: 3 meters Detector: Peak
Operation Frequency: 5745 MHz

Frequency | Polarity Peak Peak. Peak.
Reading | Specification Margin

(MH2) (HV) (dBuV/m) (dB puV/m) (dB)
11490 H 58.0 74.0 -16.0
11490 Vv 54.0 74.0 -20.0

Figure 90. Radiated Emission. Antenna Polarization: HORIZONTAL / VERTICAL.
Detector: Peak

Margin refers to the test results obtained minus specified requirement; thus a

positive number indicates failure, and a negative result indicates that the product
passes the test.

“Peak Reading” includes correction factor.
* “Correction Factor” = Antenna Factor + Cable Loss- Low Noise Amplifier Gain
** “Correction Factor” = Antenna Factor + Cable Loss
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Radiated Emission 30 MHz — 40 GHz

E.U.T Description ~ WiFi Outdoor Access Point
Type MBW-3100F
Serial Number: MLMU1000802

Specification: FCC, Part 15, Subpart C

Antenna Polarization: Horizontal/Vertical Frequency range: 30MHz to 40.0 GHz
Test Distance: 3 meters Detector: Average
Operation Frequency: 5745 MHz

Frequency | Polarity | Average Average Peak.
Reading | Specification Margin

(MH2) (HIV) (dBpV/m) (dB pVv/m) (dB)
11490 H 47.8 54.0 6.2
11490 Y% 47.0 54.0 70

Figure 91. Radiated Emission. Antenna Polarization: HORIZONTAL / VERTICAL.
Detector: Average

Notes:
Margin refers to the test results obtained minus specified requirement; thus a
positive number indicates failure, and a negative result indicates that the product
passes the test.
“Average Reading” includes correction factor.
* Correction Factor = Antenna Factor + Cable Loss- Low Noise Amplifier
Gain

** “Correction Factor” = Antenna Factor + Cable Loss
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Radiated Emission 30 MHz — 40 GHz

E.U.T Description ~ WiFi Qutdoor Access Point
Type MBW-3100F
Serial Number: MLMU1000802

Specification: FCC, Part 15, Subpart C

Antenna Polarization: Horizontal/Vertical
Test Distance: 3 meters
Operation Frequency: 5785 MHz

Frequency range: 30MHz to 40.0 GHz
Detector: Peak

Fregency Polarity Peak Peak. Peak.
Reading | Specification Margin
(MHz) (H/V) (dBpV/m) (dB pVv/m) (dB)
11570 H 57.0 74.0 17.0
11570 \% 59.1 74.0 -14.9

Figure 92. Radiated Emission. Antenna Polarization: HORIZONTAL / VERTICAL.
Detector: Peak

Margin refers to the test results obtained minus specified requirement; thus a
positive number indicates failure, and a negative result indicates that the product
passes the test.

“Peak Reading” includes correction factor.
* “Correction Factor” = Antenna Factor + Cable Loss- Low Noise Amplifier Gain
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Radiated Emission 30 MHz — 40 GHz

E.U.T Description ~ WiFi Outdoor Access Point
Type MBW-3100F
Serial Number: MLMU1000802

Specification: FCC, Part 15, Subpart C

Antenna Polarization: Horizontal/Vertical Frequency range: 30MHz to 40.0 GHz
Test Distance: 3 meters Detector: Average
Operation Frequency: 5785 MHz

Frequency | Polarity | Average Average Peak.
Reading | Specification Margin

(MH2) (HIV) (dBpV/m) (dB pVv/m) (dB)
11570 H 45.0 54.0 9.0
11570 Y% 47.0 54.0 70

Figure 93. Radiated Emission. Antenna Polarization: HORIZONTAL / VERTICAL.
Detector: Average

Notes:

Margin refers to the test results obtained minus specified requirement; thus a
positive number indicates failure, and a negative result indicates that the product
passes the test.

“Average Reading” includes correction factor.

* Correction Factor = Antenna Factor + Cable Loss- Low Noise Amplifier
Gain

Test Report E111743.00 GoNet Systems Ltd. Page 76 of 100

FCC ACCMVer 1.1 05Mayl 2000



| II": SRAELTESTING LABORATORIE

Radiated Emission 30 MHz — 40 GHz

E.U.T Description ~ WiFi Qutdoor Access Point
Type MBW-3100F
Serial Number: MLMU1000802

Specification: FCC, Part 15, Subpart C

Antenna Polarization: Horizontal/Vertical =~ Frequency range: 30MHz to 40.0 GHz
Test Distance: 3 meters Detector: Peak
Operation Frequency: 5825 MHz

Frequency | Polarity Peak Peak. Peak.
Reading | Specification | Margin

(MH2) (HIV) (dBuV/m) (dB pv/m) (dB)
11650 H 57.0 74.0 -17.0
11650 V 58.5 74.0 -15.5

Figure 94. Radiated Emission. Antenna Polarization: HORIZONTAL / VERTICAL.
Detector: Peak

Margin refers to the test results obtained minus specified requirement; thus a
positive number indicates failure, and a negative result indicates that the product
passes the test.

“Peak Reading” includes correction factor.
* “Correction Factor” = Antenna Factor + Cable Loss- Low Noise Amplifier Gain
**“Correction Factor” = Antenna Factor + Cable Loss
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Radiated Emission 30 MHz — 40 GHz

E.U.T Description ~ WiFi Outdoor Access Point
Type MBW-3100F
Serial Number: MLMU1000802

Specification: FCC, Part 15, Subpart C

Antenna Polarization: Horizontal/Vertical Frequency range: 30MHz to 40.0 GHz
Test Distance: 3 meters Detector: Average
Operation Frequency: 5825 MHz

Frequency | Polarity | Average Average Peak.
Reading | Specification Margin

(MH2) (HIV) (dBpV/m) (dB pVv/m) (dB)
11650 H 46.5 54.0 75
11650 Y% 47.0 54.0 70

Figure 95. Radiated Emission. Antenna Polarization: HORIZONTAL / VERTICAL.
Detector: Average

Notes:
Margin refers to the test results obtained minus specified requirement; thus a
positive number indicates failure, and a negative result indicates that the product
passes the test.
“Average Reading” includes correction factor.
* Correction Factor = Antenna Factor + Cable Loss- Low Noise Amplifier
Gain

***Correction Factor” = Antenna Factor + Cable Loss
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11.4  Field Strength Calculation below 1 GHz

The field strength is calculated directly by the EMI Receiver software, and a
"Correction Factors" data disk, using the following equation:

[dBuv/m] FS = RA + AF + CF

FS: Field Strength [dBuv/m]

RA: Receiver Amplitude [dBuv]

AF: Receiving Antenna Correction Factor [dB/m]
CF: Cable Attenuation Factor [dB]

Example: FS = 30.7 dBuV (RA) + 14.0 dB (AF) + 0.9 dB (CF) = 45.6 dBpV

No external pre-amplifiers are used.
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11.5 Test Instrumentation Used, Radiated Measurements
30 MHz -25 GHz
Serial . . .
Instrument Manufacturer Model Calibration Period
Number
EMI Receiver HP 85422E 3906A00276 | November 24,2010 | 1 year
RF Section HP 85420E 3705A00248 | November 24,2010 | 1 year
Antenna ARA BCD 235/B 1041 November 13, 2011 | 1 year
Bioconical
Antenna ARA LPD-2010/A 1038 March 23,2011 | 1 year
Log Periodic
Antenna
Log Periodic A.H. Systems SAS-200/511 253 January 27, 2011 2 year
Antenna Mast ARA AAM-4A 1001 N/A N/A
Turntable ARA ART-1001/4 1001 N/A N/A
Mast & Table ARA ACU-2/5 1001 N/A N/A
Controller
Printer HP ThinkJet 2225 |2738508357.0 N/A N/A
Spectrum HP 8592L 3826A01204 | February 21,2011 | 1 year
Analyzer
Low Noise DBS LNA-DBS-
Amplifier | MICROWAVE | 0411N313 013 November 5, 2011 | 1 Year
Low quse Sophia Wireless LNA 28-B 232 January 4, 2011 1 Year
Amplifier

Test Report E111743.00

FCC ACCMVer 1.1 05Mayl 2000

GoNet Systems Ltd.

Page 80 of 100




TLRR

12. Transmitted Power Density
[In accordance with section 15.247(d)]

12.1 Test procedure

The E.U.T. antenna terminal was connected to the spectrum analyzer through an external
attenuator (30dB) and an appropriate coaxial cable (cable loss = 1 dB). The spectrum
analyzer was set to 3 kHz resolution BW. and sweep time of 1 second for each 3 kHz

“window”. The spectrum peaks were located at each of the 3 operating frequencies.
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R
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Figure 96 —5745 MHz 6Mbps
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ATTEN 18dB MKR —-8.17dBm
RL 31. BdBm 1Ed B 5. 7499887GH=z
MER

5. 7499887 GHiz
D=5 17 dbm

R
CENTER 5. 7508417GHz SPAN 308 . @kHz
#REW 3. @kHz  #%UBW 1@AkHz #SWP 1@Asec
Figure 97 —5745MHZ 54Mbps
ATTEN 1@dE MKR -3.E57dEm
RL 31.@dBm 184 B~ 5. 7837BE7GHz
MKR
5. 7B37EHT GHz
DI== &7 dbm
MMW e ™ i P VT ki, o Bk
ML w N"‘!r’w i L 1
R
CENTER 5.7839167GH= SPAN 30@. @kHz
#REW 3. BkHz  #%UBW 1@kHz #SWFP 1@8sec
Figure 98 —5785 MHZ 6Mbps
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ATTEN 1@dBE MER —-8. B8dBm
RL 21. EdBm 16d B~ 5. 79BB322GHz
MER

5. 7P0R3FZ Gh=z

D=5 68 dim

R
CENTER 5.79816E57GHz SPAN 383 . Bk Hz
#¥REW 3. 8kHz  %UBW 10kHz ¥SWP 1@@sec
Figure 99 —5785 MHz 54Mbps
ATTEN 1@dE MKR -3 S@dBm
RL 31.@dEBEm 1Ad B 5. B2E8788GH=
MKR
L[5, 5%68788 Gz
—Z Go 41
WWLWWMMN A -
R
CENTER 5.B8253583GHz SPAN 383 . Bk Hz
¥REW 3. 8kHz  %UBW 10kHz ¥SWP 1@@sec
Figure 100 —5825 MHZ 6Mbps
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ATTEN 1@dBE

MER -7 .58dBm

FL 21.8dBm 18d B 5. 83034 2GHz
MER
5 83BE342 Gh=
D=7 28 dbm
L™ ] S Bkl s
ﬂwﬁawmﬂwijwﬁmﬂﬁvpruﬂwﬂJ

CEMTER 5.82991B7VGH=z

¥REBW

3. BkHz

¥UBW 16kH=z

SPAM 308 . Bk Hz

#¥5WFP 1B80=zec

Figure 101 —5825 MHZ 54Mbps

E.U.T. Description: WiFi Outdoor Access Point
Model No.: MBW-3100F
Serial Number: MLMU1000802
Specification: F.C.C. Part 15, Subpart C (15.247)

Operation Modulation Reading Specification Margin
Frequency
(MHz) (Mbps) (dBm) (dBm) (dB)
5745 6 -5.33 8.0 -13.4
54 -8.17 8.0 -16.2
5785 6 -3.67 8.0 -11.7
54 -8.0 8.0 -16.0
5825 6 -3.5 8.0 -11.5
54 -7.5 8.0 -15.5
Figure 102 Test Results
JUDGEMENT: Passed by 11.5 dB
TEST PERSONNEL: )

Tester Signature:

’ , iy (/"‘--._ .

L

Typed/Printed Name: A._ Sharabi

Test Report E111743.00

FCC ACC M Ver 1.1 05Mayl 2000

Date: 19.01.12

GoNet Systems Ltd.

Page 84 of 100




S L J B ISRAEL TESTING LABORATORIES
u’ Global Certifications You Can Trust

12.2 Test Equipment Used.

Transmitted Power Density

Calibration
Instrument | Manufacturer Model Serial/Part Number Last Calibration Period
Date
Spectrum HP 8564E 3414U01226 January 23, 2011 1 year
Analyzer
Attenuator - 30dB - November 10, 2011 1 year
Cable TestLINE 18 11556 November 10, 2011 1 year
Figure 103 Test Equipment Used
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13. Antenna Gain/Information
The antenna gain is 10.5dBi.
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4
14. Intermodulation

14.1 Test procedure

The E.U.T. antenna terminal of the Backhaul was connected to the spectrum
analyzer through an external attenuator (30 dB) and an appropriate coaxial cable
(cable loss = 1 dB). The spectrum analyzer was set to 1MHz resolution BW
except for the frequency range.

Both transmitters were operating at 2.427GHz and 5.745GHz (from different RF
ports) the spectrum was scanned for intermodulation products in the range of

9KHz to 40GHz.
ATTEM 1B@dBE MKR —-38. 33dBm
FL 321. BdBm 1Ad B~ E4. TkH=z
MER
54. T kH3

ot B sl oot

START 9. @BkHz STOF 15@.8kHz
REW 1.BkHz VBKW 1.8kHz SWF 3E8ms

Figure 104 Intermodulation
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ATTEN 1@dB MKR —48. BBd Bm
RL 21. BdBm 18d B~ ZE3. 3k Hz
MER
263 |3 kHiz

DI—45]e@ dEBm

R

n L
7t St at st o Mo o e st S s e i

START 15@. @BkH=z STOF 1. @88aaMHz
REW 18kHz VEBW 18kHz SWF 58. Bms

Figure 105 Intermodulation

ATTEM 18dE MR —43. BadEm
RL 31. BdBm 1Ed B~ 1. 44MHz

MER

1. 44 MH3

R
LT Lo e b 1 s e ] s el s
START 1.B@MHz STOP 38, BAMHz
¥REW 1BAKHz UBMW 1BBkHz SWFP 50 Bms
Figure 106 Intermodulation
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ATTEM 1B@dBE MKR —4Z. 83dBm
RL 321. BdBm 184 B~ 885  ZMH=z
MER
8852 MKz
Dr=34z]83 4EBm
R
PRI [PYETIT Jrey DY IMPITER, PESFRRT EY RPN B e "
START 2@ . AMH=z STOFP 1. HEBRAGH=z
#¥RELW 1B8HAKkH=z UBW 1@BkH=z SHMFP Z258m=

Figure 107 Intermodulation

ATTEM 18dE MR —321. 58dEm
RL 31. BdBm 1Ed B 2. 848GH=z

MER

Z. 848 GH=

START 1. @8E@GHz STOP 5. @88GHz
¥REW 1. B@MHz VBW 1.8MHz SWF 28. Bms

Figure 108 Intermodulation
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ATTEM 18dE MR 18, 17dBm
RL 31. BdBm 1Ed B 5. 73GH=z

158

5. GH3

DITa| 7 dEm

R
Yobped UL E RG] R T e rabriabra T
START 5. BAGHz STOFP 15. BAGHz
K¥REW 1 @MHz UBW 1. @MHz SWP ZEEms
Figure 109 Intermodulation
ATTEN 1@dE MKR -21.17dBEm
RL 31.@dEBm 1Bd B 36. 96GHz

36. 96 GH=

START 15. 8E@GH=z STOFP 4@. BAGHz
¥REW 1. B@MHz VBW 1.8MHz SWF SHABms

Figure 110 Intermodulation
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15. R.F Exposure/Safety

The typical distance between the E.U.T. and the user in the worst case application,
Is>40 cm .

Calculation of Maximum Permissible Exposure (MPE)
Based on Section 1.1307(b)(1) Requirements

(@) FCC limit is:
1 mwW
2
Using table 1 of Section 1.1310 If#it for general population/uncontrolled exposures,
the above level is an average over 30 minutes.

(b) The power density produced by the E.U.T. is

Py Transmitted Peak Power 29.7 dBm = 933.25 mw
S — Pth

47R?

Gr-Antenna Gain, 10.5 dBi = 11.22
R- Distance from Transmitter using 40 cm worst case
(c) The peak power density is :
_933.25x11.22 mwW

—————=0.521
P 47(40)* cm’®

(d) This is below the FCC limit.
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16. APPENDIX A - CORRECTION FACTORS

16.1 Correction factors for CABLE

from EMI receiver
to test antenna
at 3 meter range.

FREQUENCY CORRECTION || FREQUENCY CORRECTION
FACTOR FACTOR
(MHz) (dB) (MHz) (dB)
10.0 0.3 1200.0 7.3
20.0 0.6 1400.0 7.8
30.0 0.8 1600.0 8.4
40.0 0.9 1800.0 9.1
50.0 11 2000.0 9.9
60.0 1.2 2300.0 11.2
70.0 1.3 2600.0 12.2
80.0 1.4 2900.0 13.0
90.0 1.6
100.0 1.7
150.0 2.0
200.0 2.3
250.0 2.7
300.0 3.1
350.0 3.4
400.0 3.7
450.0 4.0
500.0 4.3
600.0 4.7
700.0 5.3
800.0 5.9
900.0 6.3
1000.0 6.7

NOTES:
1. The cable type is RG-214.
2. The overall length of the cable is 27 meters.

3. The above data is located in file 27MO3MO.CBL on the
disk marked "Radiated Emission Tests EMI Receiver".
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16.2 Correction factors for CABLE
from EMI receiver
to test antenna
at 3 meter range.

FREQUENCY CORRECTION
FACTOR
(GHz) (dB)
1.0 1.2
2.0 1.6
3.0 2.0
4.0 2.4
5.0 3.0
6.0 3.4
7.0 3.8
8.0 4.2
9.0 4.6
10.0 5.0
12.0 5.8

NOTES:
1. The cable type is RG-8.
2. The overall length of the cable is 10 meters.
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16.3 Correction factors for

CABLE

from spectrum analyzer
to test antenna above 2.9 GHz

FREQUENCY CORRECTION || FREQUENCY CORRECTION
FACTOR FACTOR
(GHz) (dB) (GHz) (dB)
1.0 1.9 14.0 9.1
2.0 2.7 15.0 9.5
3.0 35 16.0 9.9
4.0 4.2 17.0 10.2
5.0 4.9 18.0 10.4
6.0 5.5 19.0 10.7
7.0 6.0 20.0 10.9
8.0 6.5 21.0 11.2
9.0 7.0 22.0 11.6
10.0 7.5 23.0 11.9
11.0 7.9 24.0 12.3
12.0 8.3 25.0 12.6
13.0 8.7 26.0 13.0
NOTES:

1. The cable type is SUCOFLEX 104 E manufactured by SUHNER.
2. The cable is used for measurements above 2.9 GHz.
3. The overall length of the cable is 10 meters.
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12.6  Correction factors for LOG PERIODIC ANTENNA

Type LPD 2010/A
at 3 and 10 meter ranges.

Distance of 3 meters Distance of 10 meters

FREQUENCY AFE FREQUENCY AFE
(MHz) (dB/m) (MHz) (dB/m)
200.0 9.1 200.0 9.0
250.0 10.2 250.0 10.1
300.0 12.5 300.0 11.8
400.0 15.4 400.0 15.3
500.0 16.1 500.0 15.6
600.0 19.2 600.0 18.7
700.0 19.4 700.0 19.1
800.0 19.9 800.0 20.2
900.0 21.2 900.0 21.1
1000.0 23.5 1000.0 23.2
NOTES:

1. Antenna serial number is 1038.

2. The above lists are located in file number 38M30O.ANT for a 3 meter range,
and file number 38M100.ANT for a 10 meter range.

3. The files mentioned above are located on the disk marked "Radiated Emission
Test EMI Receiver".
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16.4 Correction factors for

FREQUENCY ANTENNA

FACTOR
(GHz) (dB)
1.0 24.9
1.5 27.8
2.0 29.9
2.5 31.2
3.0 32.8
3.5 33.6
4.0 34.3
4.5 35.2
5.0 36.2
5.5 36.7
6.0 37.2
6.5 38.1

NOTES:
1. Antenna serial number is 253.

LOG PERIODIC ANTENNA

Type SAS-200/511
at 3 meter range.

FREQUENCY

(GHz2)
7.0

7.5
8.0
8.5
9.0
9.5
10.0
10.5
11.0
115
12.0
12.5
13.0

ANTENNA
FACTOR

(dB)
38.6
39.2
39.9
40.4
40.8
41.1
41.7
42.4
42,5
43.1
43.4

44.4

44.6

2. The above lists are located in file number SAS3MO.ANT for a 3 meter range.
3. The files mentioned above are located on the disk marked "Antenna Factors".
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16.5 Correction factors for BICONICAL ANTENNA

Type BCD-235/B,
at 3 meter range

FREQUENCY  AFE
(MHz) (dB/m)
20.0 19.4
30.0 14.8
40.0 11.9
50.0 10.2
60.0 9.1
70.0 8.5
80.0 8.9
90.0 9.6
100.0 10.3
110.0 11.0
120.0 11.5
130.0 11.7
140.0 12.1
150.0 12.6
160.0 12.8
170.0 13.0
180.0 13.5
190.0 14.0
200.0 14.8
210.0 15.3
220.0 15.8
230.0 16.2
240.0 16.6
250.0 17.6
260.0 18.2
270.0 18.4
280.0 18.7
290.0 19.2
300.0 19.9
310 20.7
320 21.9
330 23.4
340 25.1
350 27.0

NOTES:
1. Antenna serial number is 1041.

2. The above list is located in file 19BC10M1.ANT on the disk marked
"Radiated Emissions Tests EMI Receiver".
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16.6  Correction factors for Double-Ridged Waveguide Horn

Model: 3115, S/N 29845
at 3 meter range.

FREQUENCY ANTENNA ANTENN| FREQUENCY ANTENNA ANTENNA
FACTOR A Gain FACTOR Gain
(GH2) (dB 1/m) (dBi) (GH2) (dB 1/m) (dBi)
1.0 24.8 5.4 10.0 38.8 11.4
1.5 26.1 7.6 10.5 38.9 11.8
2.0 28.6 7.7 11.0 39.0 12.1
2.5 29.8 8.4 115 39.6 11.8
3.0 31.4 8.4 12.0 39.8 12.0
3.5 32.4 8.7 12.5 39.6 12.5
4.0 33.7 8.6 13.0 40.0 12.5
4.5 33.4 9.9 135 39.8 13.0
5.0 34.5 9.7 14.0 40.2 13.0
5.5 35.1 9.9 145 40.6 12.9
6.0 35.4 10.4 15.0 41.3 12.4
6.5 35.6 10.8 155 39.5 14.6
7.0 36.2 10.9 16.0 38.8 15.5
7.5 37.3 10.4 16.5 40.0 14.6
8.0 37.7 10.6 17.0 41.4 13.4
8.5 38.3 10.5 175 44.8 10.3
9.0 38.5 10.8 18.0 47.2 8.1
9.5 38.7 11.1
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16.7 Correction factors for

Horn Antenna

Model: SWH-28
at 1 meter range.

FREQUENCY
(GHz)
18.0
19.0
20.0
21.0
22.0
23.0
24.0
25.0
26.0

AFE
(dB /m)
403

40.3
40.3
40.3
40.4
40.5
40.5
40.5
40.6

Gain
(dB1)
16.1
16.3
16.1
16.3
16.8
16.4
16.6
16.7
16.4
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16.8 Correction factors for ACTIVE LOOP ANTENNA

Model 6502
S/N 9506-2950

FREQUENCY

(MHz2)
.009
.010
.020
.050
.075
100
150
250
500
.750

1.000

2.000

3.000

4.000

5.000

10.000

15.000

20.000

25.000

30.000

Magnetic
Antenna
Factor
(dB)
-35.1
-35.7
-38.5
-39.6
-39.8
-40.0
-40.0
-40.0
-40.0
-40.1
-39.9
-39.5
-39.4
-39.7
-39.7
40.2
-40.7
-40.5
-41.3
42.3

Electric
Antenna
Factor
(dB)
16.4
15.8
13.0
11.9
11.8
11.6
115
11.6
115
115
11.7
12.0
12.1
11.9
11.8
11.3
10.8
11.0
10.2
9.2
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